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SHENZHEN SUNNYGLASSWARE CO., LTD
RM501-503, BUXIN COMMERCIAL BUILDING, YIXIN LOAD, LUOHU DISTRICT, SHENZHEN,
GUANGDONG, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : DECORATOR GLASS

Buyer : DPM FRAGRANCE

Country of Destination : USA

Test Performed . Selected test(s) as requested by applicant

Sample Receiving Date : Jun 11, 2014

Test Performing Date : Jun 11,2014 to Jun 18, 2014

Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Ltd.
1

)

Jason Cheung
Approved Signatory
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I. Physical Test

1. Test Conducted:
ASTM F 2179-14 Standard Specification for Annealed Soda-Lime-Silicate Glass Containers That Are Produced
for Use as Candle Containers

2. Scope:
This specification covers the minimum requirements for annealed soda-lime-silicate glass containers when the
producer knows the containers are to be used as candle containers.

Test sample description : Glass
Number of Tested Sample(s) : 6 Pieces
Number of Controlled Sample(s) | : 1 Piece

3. Test result: details shown as following table.

Clause Test item | Test result

41 Annealing

Transparent Glass—Containers examined under polarized light in
accordance with Test Methods C 148 shall, after annealing, show no
greater than real temper number 4. This performance requirement will
also apply to containers that are further processed (such as ceramic
411 enamel decorations), following the original manufacture, by reheating NA
the container above the strain point and cooling to room temperature.
The Scratch Test (Section 5) can be used as an alternative to Test
Methods C 148. Containers tested in accordance with the Scratch Test
shall show no fractures.

41.2 Non-transparent Glass—If glass condition (color, decoration, etc.)
prohibits sufficient light transmission for use of Test Methods C 148,
annealing shall be qualified through the use of the Scratch Test
(Section 5). Containers tested in accordance with the Scratch Test
shall show no fractures. This performance requirement will also apply
to containers that are further processed (such as ceramic enamel
decorations), following the original manufacture, by re-heating the
container above the strain point and cooling to room temperature.

Pass

4.2 Thermal Shock

4.2.1 Containers shall not crack or break when tested, with the water
retained in the container from the first immersion through the second Pass
immersion, at a thermal shock temperature differential (AT) of 90
Fahrenheit degrees (50 Celsius degrees) during continuous production
in accordance with Test Method C 149.

422 Containers shall be tested at a thermal shock temperature differential
(AT) of 90 Fahrenheit degrees (50 Celsius degrees) during lot sampling NA
in accordance with Practice C 224.

Remark: NA — Not applicable, NT — Not test as per the client’s requirement.
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II. SGS Ref No.: CAN14-090936

Test Requested

Result

To determine the Lead(Pb) content in the submitted sample(s).

See result

Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 CAN14-090936.001  Silvery coating on glass

Remarks :
1) 1 mg/kg =
2

0.0001%

(1)

(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL )
(4)

4) "-" = Not Regulated
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Lead (Pb)

Test Method :  With reference to ASTM E1645-01(Reapproved 2007) and ASTM E 1613-12, analysis was
performed by ICP-OES.

Test Item(s) Unit MDL 001
Total Lead (Pb) mgkg 20 28

Sample photo:

Product Photo

Remark: This test report is to supersede test report number GZHG1406021053CD.

***End of Report*™*
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